

DK-3300 Frederiksværk - Telefon 47 77 03 33 - Telefax 47 77 03 02

5700 MULT16 00

BROWN MCFARLANE INTERNATIONAL FZE *PO BOX 17679

JEBEL ALI FREE ZONE

DUBAI

UNITED ARAB EMIRATES

MULTI16 REV. 2. SEE ANNEX.

BESCHEINIGUNG/CERTIFICATE

Bleche / Plates Seite/Page: 1.4 Nr./No.: 31182

Type: EN 10204/3.2

LR

Ihrer Auftrag/Your order: 8009 Unser Auftrag/Our order: 38938

Datum/Date: 23.06.2011

(2)

Lieferstelle/Delivery address: EUROPORTS QUAY 1215, ANTWERP

VESSEL: ASTERIA

M/S SELENE PRAHM

	LIOT	TTIO	L.L.	v . Z .	251	P. WIA	MEV	•		7.		Deli	ivery:	M/S	SE	LENE	PRAF	IM.			
1	SA5	16-6 E SE	5/7 CII	O SA	537 T A	CL. 201	1 M	AX 22	HRC			Tole	eranz/ erance:			9 CLA					
	Pos.		Zeich	en/Mark	ing	T	Abme	sungen/Dir	nensions			Stk./Pcs	. Ge	wicht/We	ight So	hmelże/He	at Slab	Wal	znr./Millno	.	7
10		2 BM	CFI	JEB	EL A	12	000	2000	10	.0		1	T	18	84	41341	НЗ	1	305G	0 1	N
11				JEB		33 33 33 6	000	2000				1		18		41341	_	- 85		0 1	
12				JEB			000	2000	1			2		37		41364			698G		
-						.	ř	-	-			-	_				20	-	0300	-	١,
							.] .	THIS C				SA	TR	UE C	OFY	OF		İ			
	1.00							HE OF	IGIN.	AL H	ELC	IN O	UR	POS:	SESS	ION		ŀ			- 1
	8.0	1				1		KEF.:			· · · · ·		٠					ł .			
						1		SIGNE):		- 4 /2	4	.1							- 1	- 1
							L	ROW	McF	AR	ANI	INT	=DR	ATIO	ALA	2222			*0		
											200	COMPACTOR.	-	MIN	MAL	FZE					
			:								100		1					1			
-						Calcu	ht durd lated we	nominelle A	nominal o	en bered Imensio	chnet ons	20		2449	90						
	C.	Mn	Si	P	S C	.Cu	Ni	Mo Si	ı, Al	Nb	Ti	V	B	N	Ceq =	Carbon-E	quivalen	t (IIW -	formula)		
10	15	150	32	15	3 2	2 2	1	0	38	50	3	2		49	40	Lieferzusta	nd/Condition	n of Del	ivery	1.31	
11	15	150	32	15	3 2	2 2	1	0	38	50	3	2		49	40	N = Norm	alisierend	gewalzt/	Normalized I		
12	18	149	32	12	5 2		2	0	40	45	2	1	2	78	43	oder/or	Normalge - 25	glüht/Ni mm min	ormalized 90 n. 3 Minuten/ n. 5 Minuten/	0°C Minute	as
						1	1	ks#O	R	1	00	3 8				M = TM-	25.1 - rewalzt/TM	mm min 1-rolled	.5 Minuten/	Minute	es.
		1.00			12 m	200	18	18 1 16 3 cm		r king (A. E. C. E.	100	ACOUNTY OF			Masskontro Dimension	lle, Besich	tigung: C	Ohne Beznsta Vithout remai	ndung ks	•
		2.4			8	18			and an or	co	111		2000			Kermzeichru	ing/Markit	le.			
			1.				KAL	HOLR	TROG	6565	Par Sam		Dremore.	20		UB					
6.	-		- "					19118	110	C-	O S		1			Stahlsorte/C	Quality		L	C	
8			-			2.0.	10 :	, , i c	-11	2 810	19	8				SA51 Sachverstär Schmelz nr	6M-7	O M	r LTV		
			a		14	JO!	NO:	10408		g NO	Lix		36			Schmelz nr	/ Heat no). ter-verfa	ahren/		. 1
	327	.				JA	€:		SIBE	sece entra	1. M.	Supplied.					Oxygen	convert	ter l-arc-furnace		
85 May 1		% x 100		% x 1000			x 100	PARTITION DISCO		% × 100	0		% x	10.000	% x 100		Im Pfa	nne raffi	niert/Laddle		_
	2	ngversuch	quer/	ensile te	st transv	erse		Kerbschla	gbiegever	such/In	npact to	st i	ζV	= IS	O,K	JA = Mittel/	ASTM		Warmzug Hot tens	versuch ile test	٧.
(Re	Rmt	A	Re	Rmt	A	. 1	2	3	Averag	e Te	mp	1	2	3	Average	Temp	*	R _{0,2}	Tem	p.
10	416	548	24			1 .	15		170	16		20	1					7L			
10				4 1		1	22		108	140		51						7X			
10							10		25	111	7.0	46	1		Lo	vds	1	7X			*
11	416	548	24				15		170	16		20	11		Reg	ster	11	7L		1.0	
11	504			٠, .		:	22		108	14		51 /	//-		UKVEY	OR TO	<u> </u>	\7X			
11			1.	100			10		25	111		16	1-	LLOYI		TEREMI	Λ	7x			
12	402	544	25				15		159	15	250	20	1		-		-/	/7L	* 4	4.5	
12	, i		1100				19		159	173			1		copeni	and .		7X			1.
12					20		15	5 188	141	16	1 -4	16	6	1	- cq/c111	154		7X			
	* +;					1.					1			1	100	/	1	3			
		1		12°	,			ele j		١			34			0	01	1	. N//2	·c	
	. N	mm²	%	1 N	/mm ²	%	<u></u>	Jo	ule		1.			10	ule	-	, CC.		· N/mm²	1	

Dehnung/Elongation: A200 Original gauge length: 200 mm Ship Steel or Steel for Ship Boilers, Pressure Vessels and for Welded Machinery Structures We hereby certify, that the Plates have been made by an approved process in accordance with the Rules of the stated Classification Society and the stated Steel Grade. Testing of the hereby certified materials has been carried out with satisfactory results in the presence of the Classification Society's Surveyor.

Certified acc. CPD (93/68/EC) by TÜV NORD Systems GmbH Notified body reg.-no 0045

* Probelage und Zustand Testpiece location and condition 10.0 Oberfläche/Surfac 10.1 Mitte/Center 10.0 1/34 von Oberfl./f. 5.0 1/44 von Oberfl./f. 7.5 Blechdicke/Plate thickness Zustand/Condition L=KV-LONG X=KVA-LONG

JI, IC Faltversuch/Bend Test

Wir bestätigen, dass die Lieferung den Anforderungen der obengenannten Lieferbedingungen entspricht. We hereby certify, that the materiel has been made and tested in accordance with the mentioned specification.

WNI 2011

Z. Greisen Chief Metallurgist DanSteel A/S



DK-3300 Frederiksværk - Telefon 47 77 03 33 - Telefax 47 77 03 02

5700 MULT16 00

BROWN MCFARLANE INTERNATIONAL FZE PO BOX 17679

JEBEL ALI FREE ZONE

DUBAI

UNITED ARAB EMIRATES

Lieferbedingung | Specification :

BESCHEINIGUNG/CERTIFICATE
Bleche / Plates
Seite/Page: 1.4 Nr./No.: 31182

Type: EN 10204/3.2

LR Ihrer Auftrag/Your order: 8009

Unser Auftrag/Our order: 38938 Datum/Date:

23.06.2011

Lieferstelle/Delivery address: EUROPORTS QUAY 1215, ANTWERP

VESSEL: ASTERIA

	MUL.	T16	REV	.2.	SEE	ANN	EX.					Deli	very:	M/S	SE	LENE.	PRAH	M [.]			
		6-65	170	SA!	537			X 22	HRC			Tole	ranz/	******	000	0 013					
	ASMI			PAR'		2010		ungen/Din				Stk./Pcs	rance:			9 CLA		Walzı	or./Millno		\neg
	Pos.			n/Markii		-			T.		-	SUK./FUS	. Gen		-		- 10	-		0	N
10		2 BMC				120		2000	45,0000		.	1		188		41341	НЗ			-	
11				JEBE		120		2000			100	1	٠,	188		41341	H3				N
12		2 BMC	FI,	JEBE	LA	120	00	THE RESERVE AND ADDRESS OF THE PERSON NAMED IN	_		•	2	1	376		41364	D5	20	98G	0	N
							11	HIS C	ERTIF	FICA	TE	SA	TR	IF C	OPY	OF				- 10	N (8
							1	HE OF	IGIN	AL H	FIF	INO	ID	POGG	250	SION	15.0			- 1	
		4	• •				F	REF.:		-1.		0	1.	. 000	- Y	SION					
			• •					IGNE	1	7	200	N	1	******	*****						
	5									CA	1	10.1700		4771		*******				- 1	
2		2			••		-	ROW	MIGE	4UZ	CALLE	MI	KV	ATIO	NAL	FZE		* 1			
×			٠,٠										1		3					-	
						Gewich	t durch	nominalle	bmessung	en berec	hnet	20		2449	'n.						V
8 8	c l	Mn	Si	PIS	I G	Cu	Ni Ni	Mo Si		Nb	Ti	I v I	В	N		= Carbon-E	quivalent	(IIW -	formula)	7	Y
10					3 2	2	1	0	38	50	3	1		49	40	Lieferzust an	d/Corditio	n of Deliv	ery	_	1
11					3 2	2	- 1	0	38	50	3	1 7	.	49	40	- = Walz	alisierend	gewalzy)			
5 11					5 2	3	- 2	000	40	45		WEINOW T	1	78	43	oder/or	Normalge 25	glüht/No	malized 9	00°C	utes
12	10	149		'2	3 2	. D 10 S		1 12 1 E	TR	1	2	000				M = TM-	25.1 ·	mm min.	3 Minuter 5 Minuter	Min	utes
					- 1	es V	13	All Euro	3 3 9 1	de Rie	0.6	P			•	M = TM-g Masskontro Dimension o	le Besich	igung: Ol	ne Beanst	andu	ng :
				3. 1		6	15th W.			- 60		10	130			Kernzeichnu	ng/Markin	2		-	
	. 3	.					KA	310 JF	RD	9. 60	J. hal	ci.				IJR			-	1	
			.					Q V	18/K	ric	-0	3	. !			Stahlsorte/C	Ouality		-	5	
2 2 2	1					P.O.	NO:		3//		7	961	97			CA516	5M-7	O MI	LIV		7
			. 1	1:	1	1	NO!	1040	8	em n	D. 1.1	9				Sachverstän Schmelz nr. 1-89.99	/ Heat no).	h/		.
10										1. ;.,,	A	À	711			90.000-99.99	Oxygen	converte	r 		
•	١'.	/6 x 100		% × 1000		31	100	AND THE PARTY OF T		% x 100	O ···	inc. with	%×	10.000	% × 18		Im Pfa	une Latin	iert/Laddl	refi	ned.
		ugversuch		-	-		Kerbschla		such/In	npact t	est	KV	= IS	0,1	(VA =	ASTM	M Warmz		ugversuch/ ensile test		
	Re	Rmt	A	Re	Rmt	A	1	2	3	Averag	T T	emp	1	. 2	3	Mittel/ Average	Temp	*	R _{0,2}		Cemp .
10	416		24			T .	150	5 157	170	16	1 -	20						7L			
10							22	4 105	108	14	6 -	51			-			7X		1.	. 1
10					1	1	104	4 200	25	111	0 -	46	. ,		TI	ovds	1	7X	11 1		
11	416	.548	24				150		170	16		20	11		Re	gister	11	7L			
11						1 *	224	4 105	Alexander of the second	14	1000	51	//-			YOR TO		\7X			
11							104	4 200		111	700	46		LLOY		CISTEREM	. V	7X		1	
12	402	544	25				15		2000	F. 6952350		20	11				-/	Y/L			•
12					ľ		19			17		51	1		1	observe		7X		1	
12							15	5 188	141	16	1 -	46		1	cope	nhagen		7X			
										. :				:			15				
٠.				1	1				1	Ι					1	;; I , ,			N/2		·c
	N/	mm²	%	· N	/mm²	%			oule			C		.]	oule	····	,c		N/mm ²		

Dehnung/Elongation: A200 Original gauge length: 200 mm
Ship Steel or Steel for Ship Boilers, Pressure Vessels and for Welded Machin
We hereby certify, that the Plates have been made by an approved process in
with the Rules of the stated Classification Society and the stated Steel Grade.
Testing of the hereby certified materials has been carried out with satisfactor,
the presence of the Classification Society's Surveyor.

Certified acc. CPD (93/68/EC) by TÜV NORD Systems GmbH Notified body reg.-no 0045

<=22HRC

* Probelage und Zustand Testpiece location and condition

tempe Lage/location

Zustand/Condition

Faltversuch/Bend Test

Wir bestätigen, dass die Lieferung den Anforderungen der obengenannten Lieferbedingungen entspricht. We hersby certify, that the materiel has been made and tested in accordance with the mentioned specification.

2 4 JUNI 2011

Z. Greisen Chief Metallurgist DanSteel A/S



DanSteel A/S.

DK-3300 Frederiksværk - Telefon 47-77 03 33 - Telefax 47 77 03 02

5700 MULT16 00

BROWN MCFARLANE INTERNATIONAL FZE PO BOX 17679 JEBEL ALI FREE ZONE

DUBAI UNITED ARAB EMIRATES Lieferbedingung / Specification:

BESCHEINIGUNG/CERTIFICATE
Bleche / Plates
Seite/Page: 3.5 Nr./No.: 31183

Type: EN 10204/3.1

Ihrer Auftrag/Your order: 8010 Unser Auftrag/Our order: 38939

Datum/Date:

23.06.2011

Lieferstelle/Delivery address: EUROPORTS QUAY 1215, ANTWERP

VESSEL: ASTERIA

		•		٠,	S	A516	601	MT L	TV.		*				elivery:		S	ELENE F	RAH	M	**		
3	·	· .												T	leranz	E EN		29 CLAS					
	Pos.		Zeich								nzions.			Stk./P	cs. G	ewicht/We	ight	Schmelze/Heat	-	Walzn	r./Millno.	_	1
43		6 BM						000	30		14				1	33		41503	A3		06G (- 1	
44		7 BM						000	25		16			1	1	31		41459	A2		40G (
45		7 BM	CFI.	JE,	BEI	. A	100	000	25	00.	16	,0			2	62	80	41356	E4	30	15G (N	1
											18				1			·*.				1	1
						7/4											- 1			,		1	1
				•	0.0										1	(*)			1				1
٠.		1:															.45 .					Ì	1
	-															•						1	1
;												-								-20		1	1
6	(4 2)										0		11										1
		-		٠.			Gewich	nt durch	nomine	lle Ab	messunge	n bered	hnet	١ _	_ 1		_ 1		1 1		;		-
	6.1	1	6: 1	6		1.00	Calcula	ted weig	ght base	d on r	ominal d	imensio	25	6 v	<u>О</u> В	1577	-	- Corbon Por	visal on t	(III)/ G		-	
	C	Mn	Si	P	S	Cr.	Cu	Ni	· Mo	Sn .	Al	Nb	Ti	\ \ \ \ \ \ \ \ \ \ \ \ \ \ \ \ \ \ \	Ь. В	N	Ceq	= Carbon-Equ	_	`		7 4	1
43		150		11	4	2	1	5	0		27	48	15	1	3	55	43	N = Normal	stand/as	rolled		hellot	1
44	100	145		12	5	. 3	5	2	0		41	44	2]	40	41		formalges	lüht/Norm	nalized 900	OC .	1
45	15	146	33	15	6	2	2	4	0		40	43	2		1	49	41	. 2	- 25 m 5.1 - n	ım min. 3 ım min. 5	Minuten/N Minuten/I	Minutes Minutes	1
							DOWN BY ST			DANA MAN								M = TM-gev Masskontrolle Dimension che	valzt/TM- Besichti	rolled gung: Ohr	ne Beanstar	idung	1
		. 1	HIS	CE	RTI	FICA	TE	SA	TR	UE	CO	Y	F		3.60			Dimension du	/Markins	dlon: With	nout remar	KE.	4
		1 1	HE	OR	GIN	AL P	ELC	IN	DUR	PC	BSE	SSIC	N	1	10.5			LJB.		H-B	-	-	1
		1 1	REF:							·]					Ments .		٠.	•	t	1
	. 1	9 [SIGN	=5				P	1		-48	4 ;						Stahlsorte/Qu SA516	M-70	MT	LTV	-	1
2		1 1		100		AOS	AAIG	IAIT	#C/3	TAL	IONA	F	=			1	1	SA516 Sachverständi Schmelz nr. / 1-89,999	gen/Qual Heat no.	ity inspect	1013		1
		-	SING	1414	MACA	MILE	PANAG	1881	TIVI	31.01	10100	- B 6	a bea			· •		1-89,999	Konvert Oxygen	er-verfahr converter	en/		
		% x 100		% x 1	000			l I K 100			1. 1	% × 100		٠. ١	.,	x 10.000	% x 11	90.000-99.999	Electro-	Ofen/El-au ne raffinio	rc-furnace en/Laddle :	refined	1
	Zugversuch quer/Tensile test transverse							100	Kerbs	chlag	niegever		***************************************	est	KV				STM	T	Warmzugy Hot tensi		7
	Re					l A	1	1 3	Ť	3	Mittel	11	emp	1	2	3	Mutter	Temp	*	R _{0,2}	Temp		
43	400		27	1				15	5 14	15	104	13	_	20	era estatua				8 8 6 6	11	1		7
43								48	F	19	99	5		51	Tr.	17.87		7 1 1.00 PA	. () (1X	9	1,000	1
43								113	201	98	58	91		46	6	4				1X	200		1
44	377	521	28	1				224	1 23	35	234	23	1 -	20		MALH	OUR	TROG. C	0.11	IL			1
44		1		.:			100	173	3 16	50	207	18		51		f of cont s	In.		78	1X			1
44								241	1 2	74	174	23) -	46	P.O.1	(C) ::,		18/100	03	1X ;	99	٠.	-
45	376	520	26					223	3 18	37	225	21:		20	JÓB	101	108	17830	Q, ;,	1 L	i- 1 - J		
45			1		-	•		137	7 22	21	152	170		51				etrasi.	tu.	1X		14	1
45	r fe	1	1.					197	7 8	31	222	16	7 -	46	TAC	and the state of t	e criences	STATE STREET, STATE OF	ALCONIVER.	1X			
														-	٠.								
8.35	1.0						1																
	2.2		1 100		7202		1										0.0000000000000000000000000000000000000				h117		-

Dehnung/Elongation: A200

Notified body reg.-no 0045

Original gauge length: 200 mm

Certified acc. CPD (93/68/EC) by TÜV NORD Systems GmbH

* Probelage und Zustand Tespiece location and condition

Probebreite Lage/location 10.0 Oberfläche/Surface 10.0 Mitte/Center 10.0 1/3 von Oberflyfr 10.0 1/4t von Oberflyfr 5.0 7.5 Blechdicke/Plate thickness

Zustand/Condition L=KV-LONG X=KVA-LONG Faltversuch/Bend Test Wir bestätigen, dass die Lieferung den Anforderungen der obengenannten Lieferbedingungen entspricht. We hereby certify, that the materiel has been made and tested in accordance with the mentioned specification.

1 8 AUG. 20

Z. Greisen Chief Metallurgist DanSteel A/S